Product Name

Hammer Drill

Product Code

MPID850/13V

Articlsc Code

111-0313

Version

21-0011

Date

2021-08-11




MPID850/13V SPARE PART LIST

PART NO. ARTICLE CODE DESCRIPTION SPECIFICATION |WEARING PART| QTY REQUIRED UNIT
1 111-0313-0001 (Left-threaded screw M6*25 M6*25 x 1 pcs
2 111-0313-0002 (Chuck13mm 13mm X 1 pcs
3 111-0313-0003 |Retaining Ring 32 32 x 1 pcs
4 111-0313-0004 | Dustproof Retainer Ring X 1 pcs
5 111-0313-0005 |[Felt Collar X 1 pcs
6 111-0313-0006 |Output Spindle x 1 pcs
7 111-0313-0007 |STEEL BALLS &4 P4 x 1 pcs
8 111-0313-0008 |Rolling bearing 6002-2Z 6002-2Z x 1 pcs
9 111-0313-0009 |Elastic Washer 15 15 x 1 pcs

10 111-0313-0010 |Gear Housing X 1 pcs
11 111-0313-0011 (Tapping Screw ST4*22 ST4*22 x 2 pcs
12 111-0313-0012 |Tapping Screw ST4*16 ST4*16 x 1 pcs
13 111-0313-0013 |Driven Gear Vv 1 pcs
14 111-0313-0014 |Spring x 1 pcs
15 111-0313-0015 |[Fixed End Gear ' 1 pcs
16 111-0313-0016 |Rolling Bearing 608-22 608-22 x 2 pcs
17 111-0313-0017 |Central support bracket x 1 pcs
18 111-0313-0018 [Impact Adjust Piece x 1 pcs
19 111-0313-0019 |Impact Adjust Button x 1 pcs
20 111-0313-0020 |Oil sling ring x 1 pcs
21 111-0313-0021 |Rotor Vv 1 pcs
22 111-0313-0022 |Stator Vv 1 pcs
23 111-0313-0023 |Rolling Bearing 607-22 607-22 x 1 pcs
24 111-0313-0024 |Bearing Sleeve x 1 pcs
25 111-0313-0025 |Housing x 1 pcs
26 111-0313-0026 [Left lable x 1 pcs
27 111-0313-0027 |Plastic block x 2 pcs
28 111-0313-0028 (Brush housing x 2 pcs
29 111-0313-0029 ([Carbon brush \ 2 pcs
30 111-0313-0030 |Forwarder/ reverse knob x 1 pcs
31 111-0313-0031 |ON-OFF Switch v 1 pcs




MPID850/13V SPARE PART LIST

PART NO. ARTICLE CODE DESCRIPTION SPECIFICATION |WEARING PART| QTY REQUIRED UNIT
32 111-0313-0032 [Inductance x 1 pcs
33 111-0313-0033 |Capacitor 0.22uF 0.22uF X 1 pcs
34 111-0313-0034 |Cable protector x 1 pcs
35 111-0313-0035 |Cable 2*0.75mm? x 1 pcs
36 111-0313-0036 |(Upper housing X 1 pcs
37 111-0313-0037 |Tapping Screw ST4*16 ST4*16 x 6 pcs
38 111-0313-0038 |Right label x 1 pcs
39 111-0313-0039 ([Tapping Screw ST4*14 ST4*14 x 2 pcs
40 111-0313-0040 |Auxiliary Handle Assembly X 1 pcs
41 111-0313-0041 ([Depth stop x 1 pcs
42 111-0313-0042 |[Chuck Key x 1 pcs




